samranis. FCC RF Test Report Report No. : FG472418M

N66(10M)_CP- N66(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 g 1745 Aiten. 3068
Gale: OF : 2

et 11.00 48
00 dBm

(Center 174500 GHz Bideo BW 300,00 kHz* Span 20 MHz SVideo B 300.00 kHz"

Span 20 MHz|
Sweep 2.53 ms (1001 pts)

Sweep 253 ms (1001 pis)

Total Paver

N66(10M)_CP-OFDM_64 N66(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e 1145 KEYSIGHT ot P Aen: 308 Free fn
O 00/100 - Ci

et 11.00 48
‘Scale/Div 10.0 B

(Center 1.74500 GHz Video B 300,00 kHz" Span 20 Mz, Tideo BW 300.00 kHz'
Sweep 2.53 ms (1001 pts)

Span 20 MHz|
Sweep 253 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report Report No. : FG472418M

N66(15M)_CP- N66(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 g 1745 Aiten. 3068
Gale: OF : 2

et 11,00 48 et 11.00 48
dBm 00 dBm

e ———

Center 174500 GHz ideo BW 470,00 kHz" Span 30 MHz SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Total Paver

N66(15M)_CP-OFDM_64 N66(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e 1145 KEYSIGHT ot P Aen: 308 Free fn
O 00/100 - Ci

et 11.00 48
‘Scale/Div 10.0 B

Center 174500 GHz ideo BW 470,00 kHz" Span 30 MHz SWideo BW 4T0.00 kHz"
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Span 30 MHz|

Total Paver
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samranis. FCC RF Test Report Report No. : FG472418M

N66(20M)_CP- N66(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 g 1745 Aiten. 3068
Gale: OF : 2

et 11.00 48
00 dBm

Center 174500 GHz Bideo BW 620,00 kHz* Span 40 MHz Center 1.74500 GHz SVideo B 620,00 kHz' Span 40 MKz|

ms (1001 pis)| #Res BW 20000 kHz Sweep 127 ms {1001 pis)|

Ocaupied Bandwidth
Total Pawer

N66(20M)_CP-OFDM_64 N66(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e 1145 KEYSIGHT ot P Aen: 308 Free fn
O 00/100 - Ci

et 11.00 48
‘Scale/Div 10.0 B

ideo BW 620,00 kHz" Span 40 MHz SWideo BW 620,00 kHz" Span 40 MHz|
Sweep 1.27 ms (1001 pts) Sweep 1.27 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report Report No. : FG472418M

N66(25M)_CP- N66(25M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 g 1745 Aiten. 3068
Gale: OF : 2

et 11.00 48
00 dBm

Center 174500 Gz ideo BW 910,00 kHz" Span 50 MHz SWideo BW 910.00 kHz"
[#Res BW 300,00 kHz Sweep 1.00 ms (1001 pts)

Span 50 MHz|
Sweep 1,00 ms (1001 pis)

Oooupied Bandwidh

Total Paver

N66(25M)_CP-OFDM_64 N66(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e 1145 KEYSIGHT ot P Aen: 308 Free fn
O 00/100 - Ci

et 11.00 48
‘Scale/Div 10.0 B

ideo BW 910,00 kHz" Span 50 MHz SWideo BW 910.00 kHz"
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Span 50 MHz|

Total Paver
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samranis. FCC RF Test Report Report No. : FG472418M

N66(30M)_CP- N66(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 g 1745 Aiten. 3068
Gale: OF : 2

et 11.00 48
00 dBm

Center 174500 Gz ideo BW 910,00 kHz" Span 60 MHz SWideo BW 910.00 kHz"
[#Res BW 300,00 kHz Sweep 1.00 ms (1001 pts)

Span 60 MHz|
Sweep 1,00 ms (1001 pis)

Oooupied Bandwidh

Total Paver

N66(30M)_CP-OFDM_64 N66(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e 1145 KEYSIGHT ot P Aen: 308 Free fn
O 00/100 - Ci

et 11.00 48
‘Scale/Div 10.0 B

Center 174500 Gz ideo BW 910,00 kHz" Span 60 MHz SWideo BW 910.00 kHz"
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Span 60 MHz|

Total Paver
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samranis. FCC RF Test Report Report No. : FG472418M

N66(35M)_CP- N66(35M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 g 1745 Aiten. 3068
Gale: OF : 2

R et 11.00 48
Ref Value 30.00 dBm

e e AR

Center 174500 GHz #¥ideo BW 1.1000 MHz" Span TOMHz #Video BW 1.1000 MHz"
[#Res BW 360,00 kHz Sweep 1.00 ms (1001 pts)

Span 70 MHz|
Sweep 1,00 ms (1001 pis)

Oooupied Bandwidh

Total Paver

N66(35M)_CP-OFDM_64 N66(35M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e 1145 KEYSIGHT ot P Aen: 308 Free fn
O 00/100 - Ci

et 11.00 48
‘Scale/Div 10.0 B

#¥ideo BW 1.1000 MHz" Span TOMHz #Video BW 1.1000 MHz" Span 70 MHz|
Sweep 1.00 ms (1001 pts) Res B\ Sweep 1,00 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report Report No. : FG472418M

N66(40M)_CP- N66(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 g 1745 Aiten. 3068
Gale: OF : 2

et 11.00 48
00 dBm

#Video BW 13000 MHz" Span 80 MHz #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 ps) Sweep 1,00 ms (1001 pis)

Total Paver

N66(40M)_CP-OFDM_64 N66(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e 1145 KEYSIGHT ot P Aen: 308 Free fn
O 00/100 - Ci

‘Scale/Div 10.0 B

#Video BW 13000 MHz" Span 80 MHz #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 ps) Sweep 1,00 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report

Report No. :

FG472418M

Conducted Spurious Emissions

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

66

15

342500

1712.5

DFT-s-
OFDM 1@0
BPSK

see graph

66

15

342500

1712.5

OFDM 1@0

see graph

PASS

66

15

342500

1712.5

OFDM 1@0

see graph

66

15

342500

1712.5

OFDM 1@0

see graph

PASS

66

15

349000

1745.0

OFDM 1@0

see graph

66

15

349000

1745.0

OFDM 1@0

see graph

PASS

66

15

349000

1745.0

OFDM 1@0

see graph

66

15

349000

1745.0

OFDM 1@0

see graph

PASS

66

15

355500

1777.5

OFDM 1@0

see graph

66

15

355500

1777.5

OFDM 1@0

see graph

PASS

66

15

355500

1777.5

OFDM 1@0

see graph

66

15

355500

1777.5

OFDM 1@0

see graph

PASS

66

15

20

344000

1720.0

OFDM 1@0

see graph

66

15

20

344000

1720.0

OFDM 1@0

see graph

PASS

66

15

20

344000

1720.0

OFDM 1@0

see graph

66

15

20

344000

1720.0

OFDM 1@0

see graph

PASS

66

15

20

349000

1745.0

OFDM 1@0

see graph

66

15

20

349000

1745.0

OFDM 1@0

see graph

PASS

66

15

20

349000

1745.0

OFDM 1@0

see graph

66

15

20

349000

1745.0

OFDM 1@0

see graph

PASS

Sporton International Inc.
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66

15

20

354000

1770.0

1@0

see graph

66

15

20

354000

1770.0

1@0

see graph

PASS

66

15

20

354000

1770.0

1@0

see graph

66

15

20

354000

1770.0

1@0

see graph

PASS

66

15

40

346000

1730.0

1@0

see graph

66

15

40

346000

1730.0

1@0

see graph

PASS

66

15

40

346000

1730.0

1@0

see graph

66

15

40

346000

1730.0

1@0

see graph

PASS

66

15

40

349000

1745.0

1@0

see graph

66

15

40

349000

1745.0

1@0

see graph

PASS

66

15

40

349000

1745.0

1@0

see graph

66

15

40

349000

1745.0

1@0

see graph

PASS

66

15

40

352000

1760.0

1@0

see graph

66

15

40

352000

1760.0

1@0

see graph

PASS

66

15

40

352000

1760.0

1@0

see graph

66

15

40

352000

1760.0

1@0

see graph

PASS
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SPORTON LAB.

FCC RF Test Report

Report No. : FG472418M

N66(5M) DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

Halten: 408 Poner [RMS)

/100

Stop 17.800 GHz
0001 ps)

Function Vaiue

N66(5M) DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

Video BW 3.0 MHz"

Function Function Width Function Vaiue

N66(5M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH

#hdten 4003 = Power (RMS)

100100
Rin

Stop 17.800 GHz|
{40001 ps)|

Function

N66(5M) DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

[Spectrum Anaiyzer 1
Swept SA
KEYSIGHT inaut RF = Power (RMSH
¥100
Thg: Free Run .
*

Start 30 MHz

Video BW 3.0 MHZ' Stop 17.800 GHz|
vesy {4001

140001 pts)|

Function Functian Width Function Vaiue
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N66(5M) DFT-s-

OFDM_BPSK_Edge 1RB_Left High CH

[Spectum anayzer 1

[Swept SA

KEYSIGHT ot et 40 Fonr (RMS)
RT - oD O o 0

Ref Lyl Offset 11,00 d8
Ref Level 30.00 dBm

start 30 MHz

Function Vaiue

N66(20M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1

[Swept sA

KEYSIGHT Input o i
RT o ;,"!" A

Video BW 3.0 MHz"

Function Function Width Function Vaiue

N66(5M) DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

100100

#hdten 4003 i Type: Power (RMS]
R n

Scale/Div 10 dB

Start 30 MHz Stop 17.800 GHz|

{40001 ps)|

Function

N66(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Specirum Anaiyzer 1

SweptSA

KEYSIGHT inaut RF g Type: Powe (RMS
C -

Tg: Free Run

Start 30 MHz Video BW 3.0 MHZ' Stop 17.800 GHz|
Wz {4001

140001 pts)|

Function Functian Width Function Vaiue
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SPORTON LAB.

FCC RF Test Report

Report No. : FG472418M

N66(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1

[Swept sA

KEYSIGHT !"l"'"
up

Halten: 408 Poner [RMS)

RT o © o 0

Stop 17.800 GHz
0001 ps)

Function Vaiue

N66(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_High CH

[spectrum Anayzer 1

[Swept sA

KEYSIGHT Input o i
RT o

Video BW 3.0 MHz"

Function Function Width Function Vaiue
dBm

Gl

N66(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

#hdten 4003 = Power (RMS)

100100
Rin

Stop 17.800 GHz|
{40001 ps)|

Function

N66(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

Specirum Anaiyzer 1

SweptSA

KEYSIGHT inaut RF = Power (WS
o -

Tg: Free Run

Start 30 MHz

Video BW 3.0 MHZ' Stop 17.800 GHz|
{4001

140001 pts)|

Function Functian Width Function Vaiue
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SPORTON LAB.

FCC RF Test Report

Report No. : FG472418M

N66(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1

[Swept sA

KEYSIGHT !"l"'"
up

Halten: 408 Poner [RMS)

RT o © o 0

Stop 17.800 GHz
0001 ps)

Function Vaiue

N66(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1

[Swept sA

KEYSIGHT Input o i
RT o

Video BW 3.0 MHz"

Function Function Width Function Vaiue

N66(40M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH

#hdten 4003 = Power (RMS)

100100
Rin

Stop 17.800 GHz|
{40001 ps)|

Function

N66(40M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

Specirum Anaiyzer 1

SweptSA

KEYSIGHT inaut RF = Power (WS
o -

Tg: Free Run

Start 30 MHz

Video BW 3.0 MHZ' Stop 17.800 GHz|
{4001

140001 pts)|

Function Functian Width
Bm
TodBm

Function Vaiue
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samranis. FCC RF Test Report Report No. : FG472418M

N66(40M)_DFT-s- N66(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High CH

g Type: Power (MSI

g Hokd 100100
Trg Free Run

= Powe (RS 7
0w

Run

Video BW 3.0 MHz" top 17.800 GHz|
S {40001 pts)

Start 30 MHz Video BW 3.0 MHZ'
#Res BW 1.0 MHz

Function Width Function Vaiue Functian Width Function Vaue

Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

66 15 5 342500 1712.5 OFDM 1@0 see graph PASS

66 15 5 342500 1712.5 OFDM 1@0 see graph PASS

66 15 5 342500 1712.5 OFDM 25@0 see graph PASS

66 15 5 342500 1712.5 OFDM 25@0 see graph PASS

66 15 5 355500 1777.5 OFDM 1@24 see graph PASS

66 15 5 355500 1777.5 OFDM 1@24 see graph PASS

66 15 5 355500 17775 OFDM 25@0 see graph PASS

66 15 5 355500 1777.5 OFDM 25@0 see graph PASS

66 15 20 344000 1720.0 OFDM 1@0 see graph PASS

66 15 20 344000 1720.0 OFDM 1@0 see graph PASS

66 15 20 344000 1720.0 OFDM 100@0 see graph PASS

66 15 20 344000 1720.0 100@0 see graph PASS
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Report No. :

FG472418M

QPSK

66

15

20

354000

1770.0

DFT-s-
OFDM 1@105
BPSK

see graph

PASS

66

15

20

354000

1770.0

DFT-s-
OFDM 1@105
QPSK

see graph

PASS

66

15

20

354000

1770.0

DFT-s-
OFDM 100@0
BPSK

see graph

PASS

66

15

20

354000

1770.0

DFT-s-
OFDM 100@0
QPSK

see graph

PASS

66

15

40

346000

1730.0

DFT-s-
OFDM 1@0
BPSK

see graph

PASS

66

15

40

346000

1730.0

DFT-s-
OFDM 1@0
QPSK

see graph

PASS

66

15

40

346000

1730.0

DFT-s-
OFDM 216@0
BPSK

see graph

PASS

66

15

40

346000

1730.0

DFT-s-
OFDM 216@0
QPSK

see graph

PASS

66

15

40

352000

1760.0

DFT-s-
OFDM 1@215
BPSK

see graph

PASS

66

15

40

352000

1760.0

DFT-s-
OFDM 1@215
QPSK

see graph

PASS

66

15

40

352000

1760.0

DFT-s-
OFDM 216@0
BPSK

see graph

PASS

66

15

40

352000

1760.0

DFT-s-
OFDM 216@0
QPSK

see graph

PASS
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samranis. FCC RF Test Report Report No. : FG472418M
N66(5M)_DFT-s- N66(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_BPSK_Edge_1RB_Left_Low_CH_cHp_
PASS

Allen 30 68 Trig FreaFun  Canlar
Gate OF Aokt 500500
[

#PNO: Fast

Stop 1.720 GHz

Measure Trace

N66(5M)_DFT-s- N66(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_ Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH_cHp
_PASS

[spectrum Anayzer 1
(Channel Power

Stop 1.720 GHz

Measure Trace
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Report No. : FG472418M

N66(5M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

Aten 4068 Tig: Frea Ran
off

n Low

Ref Lyl Offset
Ref Vall

Stop 1.720 GHz

N66(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

Aiten: 40 68

Con
Froq k- Int

N66(5M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH

Alten 4068 Trig: Frea Run

n Low

Ref Ll Offset 11.00 d8
ScaleiDiv 10.0 dB Ref Value 30.00 dBm

start 1.700 GHz
AMRageTble v

N66(5M)_DFT-s-

Alten 4068 Trig: Frea Run

nlw R

Ref Ll Offset 11.00 d8
Ref Value

40 Range Table v

OFDM_QPSK_Edge_1RB_Right_High_CH

Stop 1.720 GHz

Stop 1.790 GHz

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
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Report No. : FG472418M

N66(5M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

et 11.00 48
Ref Value 30.00 dBm

N66(20M)_DFT-s-

Mten 4068 Trig Fres fum
off

Stop 1.790 GHz

OFDM_BPSK_Edge_1RB_Left_ Low_CH

N66(5M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH

Adten: 40 ¢

N66(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Adten: 40 ¢

Stop 1.720 GHz

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
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Page Number 1 A2-29 of 34



samranis. FCC RF Test Report

Report No. : FG472418M

N66(20M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

Stop 1.720 GHz

N66(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

Aiten: 40 68

Stop 1.790 GHz

N66(20M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH

| Start 1.700 GHz Stop 1.720 GHz,
4 Range Table

N66(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High_CH

Adten: 40 ¢

Start 1.770 GHz Stop 1.790 GHz

40 Range Table
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N66(20M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

N66(40M)_DFT-s-

Aiten: 40 68

OFDM_BPSK_Edge_1RB_Left_ Low_CH

Stop 1.720 GHz

N66(20M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH

Adten: 40 ¢

Start 1.770 GHz

40 Range Table

N66(40M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH_cHp_
PASS

[spectrum Anayzer 1
(Channel Power

7850 GHz
100 kHE Sweep 120
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N66(40M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_ Low_CH

Stop 1.720 GHz

N66(40M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

Inpul Mten 4068 Trig Fres fum
C off

Stop 1.720 GHz

N66(40M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Low_CH_cHp
_PASS

B 11.00 d8
Ref Value 30.00 dBm

Span B0 kHz,
Sweep 1.20 ms (1001 pts)

N66(40M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH

Adten: 40 ¢

Stop 1.720 GHz
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N66(40M)_DFT-s- N66(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High_CH

Start 1.770 GHz Stop 1.790 GHz

40 Range Table

N66(40M)_DFT-s- N66(40M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High CH_cHp OFDM_BPSK_Outer_Full_High_CH
_PASS

[Spectrum Analyzer 1
[Cranael Power
KEYSIGHT Inout RF O A0  TigFresfun  CanlerFreg 1
) Fe Galz Of S50
S Low

Start 1.770 GHz Stop 1.790 GHz

40 Range Table

Span B0 kHz,
Sweep 1.20 ms (1001 pts)
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N66(40M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH
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Software Version: 23.06.1602

FR1 N66 TXD-ANT(1+8) ANTS

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation Verdict Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 0.0030 PASS NV
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 0.0065 PASS LV
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 0.0055 PASS HV
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 0.0062 PASS -30°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 0.0056 PASS 20°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 0.0043 PASS -10°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 0.0052 PASS 0°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 0.0060 PASS 10C

66 15 20 349000 1745.0 OFDM 100@0 0.0030 PASS 20C

66 15 20 349000 1745.0 OFDM 100@0 0.0028 PASS 30C

66 15 20 349000 1745.0 OFDM 100@0 0.0020 PASS 40°C

66 15 20 349000 1745.0 OFDM 100@0 0.0066 PASS 50C
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Peak to Average Ratio
NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
DFT-s-
66 15 20 349000 1745.0 OFDM PI/2 100@0 4.14 13 PASS
BPSK
DFT-s-
66 15 20 349000 1745.0 OFDM 100@0 5.14 13 PASS
QPSK
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N66(20M)_DFT-s-OFDM_PI_2- N66(20M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

KEYSIGHT Insut RF Trg FraeRun G Tig FreaRun G
Couping D¢ C 4 Gan Low

Couping: [ #F Gan Low
RT o om0 Freq R In{

CRYECE
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
66 15 5 349000 1745.0 CF(’?‘SS?M 25@0 4.4676 5.076
66 15 5 349000 1745.0 Cfé%';?ﬂ“" 25@0 4.4876 5.159
66 15 5 349000 1745.0 C&%’Z?WM 25@0 4.4619 4.989
66 15 5 349000 1745.0 %Eéogml" 25@0 44717 4972
66 15 10 349000 1745.0 CF(SS;?M 52@0 9.2738 10.05
66 15 10 349000 1745.0 Cfé%';?ﬂ"" 52@0 9.2968 10.01
66 15 10 349000 1745.0 C&%’ZRAM 52@0 9.2629 9.805
66 15 10 349000 1745.0 %Eéogm" 52@0 9.2823 9.962
66 15 15 349000 1745.0 CF(SS;?M 79@0 14.099 14.96
66 15 15 349000 1745.0 Cfé%';?ﬂ"" 79@0 14.108 14.93
66 15 15 349000 1745.0 C&%’ZRAM 79@0 14.103 14.84
66 15 15 349000 1745.0 %Eéogm" 79@0 14.106 14.84
66 15 20 349000 1745.0 CF(ESEEM 106@0 18.916 19.8
66 15 20 349000 1745.0 Cfé%i?ﬂ"" 106@0 18.929 19.77
66 15 20 349000 1745.0 C&%’m"' 106@0 18.908 19.79
66 15 20 349000 1745.0 %Eéogfl\“ﬂ" 106@0 18.961 10.88
66 15 25 349000 1745.0 CF(ESEEM 133@0 23.741 24.9
66 15 25 349000 1745.0 Cfé%i?ﬂ"" 133@0 23.78 24.92
66 15 25 349000 1745.0 C&%’Z’iﬂ"" 133@0 23.791 24.81
66 15 25 349000 1745.0 %Eéogfl\“ﬂ" 133@0 23.802 24.69
66 15 30 349000 1745.0 CFSSEEM 160@0 28.575 29.58
66 15 30 349000 1745.0 Cfé%':A?AM 160@0 28.63 20.74
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66 15 30 349000 as0 %’Z?AM 160@0 28.614 29.61
66 15 30 349000 1745.0 %géogml" 160@0 28.543 29.63
66 15 35 349000 1745.0 cz-ggllz M 1g8@0 33.603 34.72
66 15 35 349000 as0 G %’Z‘?AM 188@0 33.573 34.9
66 15 35 349000 as0 %’Z?AM 188@0 33.621 34.84
66 15 35 349000 1745.0 %géo&'?,\'h" 188@0 33.509 34.88
66 15 40 349000 1745.0 CF(’?‘S;‘? M 216@0 38.576 30.85
66 15 40 349000 was0 G %’R"‘" 216@0 38.626 40.13
66 15 40 349000 was0 %’;?AM 216@0 38.682 39.89
66 15 40 349000 1745.0 g';éogm" 216@0 38.594 30.84
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N66(5M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

[Center 1.745000 GHz Video BW 150,00 kHz" Span 10 Mz
Sweep 4.80 ms (1001 pts)

N66(5M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Asn: 3068

Video BW 150,00 kHz" Span 10MHz
Sweep 4.80 ms (1001 pts)

N66(5M)_CP-OFDM_16

QAM_Outer_Full_

Aiten. 3068

et 11.00 48
00 dBm

SVideo B 150,00 kHz'

Mid_CH

Span 10 MHz|
Sweep 480 ms (1001 pis)

Total Paver

N66(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anaiyzer

Ocaiped W

KEYSIGHT ot P n Aen: 308 Free fn
=

‘Scale/Div 10.0 B

Center 1.745000 GHz SVideo B 150,00 kHz'
#Res BW 51,000 kHz

Ocaupied Bandwidth
f

Span 10 MHz|
Sweep 480 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA

Page Number 1 A3-6 of 29



samranis. FCC RF Test Report Report No. : FG472418M

N66(10M)_CP- N66(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 g 1745 Aiten. 3068
Gale: OF : 2

et 11.00 48
00 dBm

Center 174500 GHz Video BW 300,00 kHz" Span 20 MHz SWideo BW 300.00 kHz" Span 20 MHz|
Sweep 2.53 ms (1001 pts) Sweep 253 ms (1001 pis)

Total Paver

N66(10M)_CP-OFDM_64 N66(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
0B B 1745 m (3 i Aiten: 308 Fres Run

‘Scale/Div 10.0 B

Span 20 MHz|

Center 174500 GHz Video BW 300,00 kHz" Span 20 MHz SWideo BW 300.00 kHz"
Sweep 2.53 ms (1001 pts) Sweep 253 ms (1001 pis)

Total Paver
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N66(15M)_CP- N66(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 g 1745 Aiten. 3068
Gale: OF : 2

et 11.00 48
00 dBm

Center 174500 GHz ideo BW 470,00 kHz" Span 30 MHz 0 SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) R 0 Sweep 167 ms (1001 pis)

Total Paver

N66(15M)_CP-OFDM_64 N66(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e 1145 KEYSIGHT ot P Aen: 308 Free fn
O 00/100 - Ci

et 11.00 48
‘Scale/Div 10.0 B

Span 30 MHz|

Center 174500 GHz ideo BW 470,00 kHz" Span 30 MHz SWideo BW 4T0.00 kHz"
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Total Paver
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N66(20M)_CP- N66(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 g 1745 Aiten. 3068
Gale: OF : 2

et 11.00 48
00 dBm

Center 174500 GHz Bideo BW 620,00 kHz* Span 40 MHz Center 1.74500 GHz SVideo B 620,00 kHz' Span 40 MKz|
ms (1001 pis)| #Res BW 20000 kHz Sweep 127 ms {1001 pis)|

Ocaupied Bandwidth
Total Pawer

N66(20M)_CP-OFDM_64 N66(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e 1145 KEYSIGHT ot P Aen: 308 Free fn
O 00/100 - Ci

et 11.00 48
‘Scale/Div 10.0 B

Span 40 MHz|

Center 174500 GHz ideo BW 620,00 kHz" Span 40 MHz SWideo BW 620,00 kHz"
Sweep 1.27 ms (1001 pts) Sweep 1.27 ms (1001 pis)

Total Paver
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N66(25M)_CP- N66(25M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 g 1745 Aiten. 3068
Gale: OF : 2

et 11.00 48
00 dBm

Center 174500 Gz ideo BW 910,00 kHz" Span 50 MHz SWideo BW 910.00 kHz"
[#Res BW 300,00 kHz Sweep 1.00 ms (1001 pts)

Span 50 MHz|
Sweep 1,00 ms (1001 pis)

Oooupied Bandwidh

Total Paver

o hugt

AN S

N66(25M)_CP-OFDM_64 N66(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e 1145 KEYSIGHT ot P Aen: 308 Free fn
O 00/100 - Ci

et 11.00 48
‘Scale/Div 10.0 B

ideo BW 910,00 kHz" Span 50 MHz SWideo BW 910.00 kHz"
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Span 50 MHz|

Total Paver
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